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Declaration

1.This test report (including copy) is invalid if it is without the “Test Stamp”.

2. The partial copy of this test report is invalid.

3. This test report is invalid without all the signatureg of the chief survéyor, auditor and approver.

4. This test report is invalid if it is with any altering and rasure.

5. The test results shown this test report relate only to the received samples provided by the client.

6. In China, if this test report without CMA identification, it indicates that the data and results are only for the

internal reference, no any social proof effect.

Guilin CEMT Technology Co., Ltd. :
Electrical Materials Quality Supervision and Testing Center of Machinery Industry of China

Address: No.8 Dongcheng Road, Qixing District, Guilin City, Gnangxi, China
PC: 541004
Tel: (0086) 773-5603029. 5888294. 5888408 Fax: (0086) 773-5603029

E-mail: peostmaster@cemt.org.cn http: // www. cemt.org.cn
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TEST REPORT

P AR G-10CH E AT B AR
Name of sample G-10C Epoxy Glass Cloth Laminated Sheet
e B Hife E
Type Specifications
=M/ AEFHEE ..
Lot and/or Manufacture | — Fibn —
No. Trademark

JULE R LELEMRE RAH

Huhik: TLPRILIT TR X R ANE2S

JIUJIANG XINXING INSULATION MATERIAL CO..LTD

T AL Add:No.2Lianxi Road,Lianxi District,Jiujiang City,Jiangxi Province,China
Client 332005

Bt & N\/Contact: &)l #/Xunhua Luo

1%/ Tel: (0086)18970279478

HE FE/E-mail: 8160890@qq.com

AP BT
Manufacturer

DLEAR B RAF S ZAT T R R AN, CBMTARIEIE SEZAE 7 3R L5 S IO vERR . 38 2 0 (30) S 30 Mk ) B4
The above information and samples are provided and confirmed by the client. CEMT shall not'be responsible for verifying the
accuracy, appropriateness and/or completeness of the information provided by the client.

FEEE RS — ? s
Réceived sample status AR HEE SR i & 10 ¥ /Standard sample
B H 58 A% H B
Received sample date AIZ3-0 72w Test completion date 20230605
Rl 77 12 GB/T1303.2-2009
Testmethod

il 4518/ Test conclusions:
REELARM, (XA STIE .
A sample of the product was tested, and the test results are only given the measured values.

&Rk HM:

Issue Date:

Pl
H: 4 }é" ¥ ﬂ/#f?ﬁ He a4
Chief surveyor: ‘3:1’ & Auditgr: ' Approved-by:
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TEST REPORT

7% i & #f/Name of sample : G<I0CH & 3% 47 )2 FE #/G-10C Epoxy Glass Cloth Laminated Sheet

Fe
Item

Aoz 00 14 g/ 350 H
Property

B 7
Unit

R

Requirement

Hor i 45 R

Test result

& 7 vk
Test method

EERASHBEE (YR
Flexural strength perpendicular to
laminations(MD)

MPa

521

A3 )= 17 16 32 32 o o R
CHI, RO

Charpy impact strength parallel to

laminations (MD,notched)

kJ/m?2

63.8

PLARGRE (Phm)
Tensile strength(MD)

MPa

412

EHREAHESBE (90T
2°C, 254 EAFMT, 20sF
KItE, ©25mm/O75mmFH:
B D

Electric strength perpendicular to
laminations (at 90°C+2°C in 25#
transformer .0il,20s step-by-step
test, 025mm/®75mm cylindrical
electrode)

kV/mm

22.1

FATREEGTFRE (90C
2°C, 25#ARRABFMHET 20s%F
LIE, ©130mm/P130mmTF
AR D

Breakdown voltage parallel to
laminations(at 90°C+2°C in 25#
transformer 0il,20s step-by-step
test,®130mm/®130mm plate
electrode)

kv

88.3

XA ZE (1MHz)
Relative Permittivity(1 MHz)

4.90

M (R AR, Bk
(B BE25mm)

Insulation resistance(Taper pin:
electrodes,and the electrode
spacing is 25.0 mm)

3.9x10

MEHE (B/K24h/5, HEHY
AR, FEARIAEIFE25mm)
Insulation resistance(After 24h
immersion in-water, using taper
pin electrodes,and the electrode
spacing is 25.0 mm)

2.3x10"

GB/T 1303.2-2009

2 ameavma
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7% i 4 #F/Name of sample : G<10CH & 33847 J2 JEA/G-10C Epoxy Glass Cloth Laminated Sheet

FF5 Az 1 g/ 50 H LN 2R (R/IEEES Az 77 ¥
Item Property Unit Requirement Test result Test method
I EC i B RAL TR %0 (CT1600)
9 |Comparative tracking — — CTIe00
index(CTI600) GB/T 1303.2-2009
B R
i 3 —
10 Desity g/cm 1.97
& /Remark:

I, B4TEERERARBERERXEOEREAN (0.85~099) mm;

The thicknesses of'the specimens for Items 4 “Electric strength perpendicular to laminations” test are
(0.85~0.99)mm.

2+ FSTPATE A 5 BRI IE A AR T8 (100.04~100.15)mm(K)%(24.97~25.10)mmi(3E ) x
(10.08~10.12)mm(/E), FEMHKEIEE(24.97~25.10)mm;
The sizes of the specimens for Item 5 “Breakdowi voltage parallel to laminations™test are (100.04~
100:15)mm (length)*(2497~25.10)mm (width)x(10.08~10.12)mm (thickness). And thezelectrode
spacing is (24.97~25.10)mm.

VIR R A MK NE~ES;

The pictures of the tests and curves aré'shown in Fig.1~Fig:8.
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Fig.1 “Flexural strength perpendicular to laminations(MD) test
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7% ih 4 FF/Name of sample : G-10CHH 4353871 )2 FE H7/G-10C Epoxy Glass Cloth [‘aminated Sheet

B2 PAAEAEXREMHERE QA %O R
Fig2  Charpy impact strength parallel to laminations (MD,notched) test

3 38
=t 1

B3 hfEEREE (M) R
Fig.3  Tensile strength(MD) test
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7 i Z4 F/Name of sample : G-10CHRE(H 47 /2 5 /G- 10C Epoxy Glass Cloth I'aminated Sheet

B4 ZEEROSBERR

Fig.4  Electric strength perpendicular to laminations test

100k Vil % i F 33l 7 5

Bs FATERGFEEERR

Fig.5 Breakdown voltage parallel to laminations test
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7 ih 44 #%/Name of sample : G-10C¥H 483 3847 2 £ /G- 10C Epoxy Glass Cloth I'aminated Sheet

Ble  #ig ik

Fig.6 . Insulation resistance test

B7 MxXTEEE (IMHz) &%
Fig.7  Relative Permittivity(1MHz) test
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F‘:nuﬁgﬁ”\/Name of sample : G- IOC}T gﬁﬁfgﬁ B ERRUG- 10C Epoxy Glass Cloth Lammated Sheet

&

- (CTI600) 3
Fig.8 Comparatlve tracking mdex(CT

D25 F1/End of réport &



